
Wastewater Management Committee 26 May 2022 1 of 64

AGENDA
P O Box 747, Gisborne, Ph 06 867 2049 Fax 06 867 8076

Email service@gdc.govt.nz Web www.gdc.govt.nz 

MEMBERSHIP: Shannon Dowsing, Larry Foster, Terry Sheldrake (Chair), Kerry Worsnop and Tangata Whenua members  
Pene Brown, Ronald Nepe, LeRoy Pardoe, Angus Ngarangioue.

WASTEWATER MANAGEMENT Committee 
DATE: Thursday 26 May 2022 

TIME: 9:00AM

AT: Te Ruma Kaunihera (Council Chambers), Awarua, Fitzherbert Street, Gisborne

AGENDA – OPEN SECTION

1. Apologies...............................................................................................................................................3

2. Declarations of Interest ........................................................................................................................3
[...]
The crops have been divided into two categories, those that are not typically irrigated in the Gisborne region 

(yellow), and those that typically require irrigation (teal). This categorisation follows information provided by 

Gisborne District Council for the crops grown in the area. 

The figure shows that the top 5 crops by land area, which account for 77% of the total study land area, are 

not typically irrigated. 

3.4 Model Outputs 

The data for the different crops and their corresponding soil types was entered into the spreadsheet model. 

Not all types of crops identified in the crop survey are listed in the model, so a similar crop from the available 

list was selected in those cases. Some of the assumptions used are listed below: 

● There were 49.4 ha of crops categorised as ‘Not Visible’. These were modelled as pasture crops. 

● There were 6 ha of crops categorised as “Other’. These were modelled as pasture crops. 

● There were 317.8 ha of crops categorised as “To Be Planted’. These were modelled as pasture crops. 

● There were 3.2 ha of crops with no category. These were modelled as pasture crops. 

● There was a total of 76 ha of crops in the crop survey with no associated soil types. These crops were 

excluded from the analysis. 

The outputs from the model for each month are shown in Table 3-1 and Figure 3-5 below. 

Table 3-1: Monthly irrigation water requirements from spreadsheet model 

Month Irrigation Requirement (m3) 

Jul 6,070 

Aug 35,483 

Sep 526,541 

Oct 1,646,303 

Nov 2,768,215 

Dec 3,542,006 

Jan 3,381,885 

Feb 2,212,781 

Mar 1,383,119 

Apr 410,442 

May 26,323 

Jun 11,127 

TOTAL 15,950,292 (m3/year) 

 

Attachment 22-108.1

Wastewater Management Committee 26 May 2022 30 of 64



 

 

 

Gisborne WWTP Effluent Reuse - Stocktake | 3262731-276280256-2828 | 2 May 2022 | 12 

 

Figure 3-5: Potential irrigation water demand in the study area (m3/month) 

The theoretical water demand from the scenario described above was further refined following a review from 

Olive Steven and Paul Murphy from Gisborne District Council on 28 April 2022, where the following crops 

were considered not to be typically irrigated in the Gisborne region, and therefore were removed from the 

irrigation requirements calculations: 

● Baleage 

● Clover 

● Citrus (only occasionally irrigated) 

● Feijoas (only occasionally irrigated) 

● Grapes 

● Leafy turnip 

● Lucerne 

● Maize/sweetcorn (not often irrigated – possibly only once to get established if planting time is badly timed) 

● Not visible (likely to be a not irrigated crop rather than irrigated pasture) 

● Pasture 

● Plantain / Chicory 

● Squash (not often irrigated – possibly only once to get established if planting time is badly timed) 

 

The results from the adjusted scenario are shown in Table 3-2 and Figure 3-6 below. 

Table 3-2: Monthly irrigation water requirements from spreadsheet model excluding not commonly irrigated crops 

Month Irrigation Requirement (m3) 

Jul 5,189 

Aug 16,762 

Sep 44,763 

Oct 149,134 

Nov 280,129 

Dec 455,505 

Jan 583,777 

Attachment 22-108.1

Wastewater Management Committee 26 May 2022 31 of 64



 

 

 

Gisborne WWTP Effluent Reuse - Stocktake | 3262731-276280256-2828 | 2 May 2022 | 13 

Month Irrigation Requirement (m3) 

Feb 404,237 

Mar 236,055 

Apr 71,063 

May 14,943 

Jun 7,521 

TOTAL ANNUAL 2,269,079 (m3/year) 

 

 

Figure 3-6: Potential irrigation water demand in the study area (m3/month) excluding not commonly irrigated crops 

3.5 Existing Water Use 

Gisborne District Council provided a database with the water use records in the whole district for the past two 

seasons. The information in this database is submitted to Council by the consent holders in the region. The 

database contained the total annual water use and maximum water allocation for each consent. These were 

filtered to include only those consents that fall within the study area, and this information was used to 

compare the current water use as recorded against the potential water use predicted by the model. 

It was assumed that if the geographic coordinates of the consent fall within the study area, all the water 

usage was utilised in the study area (no translocation of water out of the zone). Likewise, if a consent is 

located outside of the study area, it was assumed no water from this source was used to irrigate crops within 

the study area.  

Figure 3-7 shows the location of the water consents that meet the criteria. There are four water consents that 

are located in the city, and one consent to the east that takes water from the Waimata river. These are likely 

not used to irrigate crops in the Poverty Flats, however they were not excluded as these are consents that 

could potentially be replaced by treated effluent. 

Attachment 22-108.1

Wastewater Management Committee 26 May 2022 32 of 64



 

 

 

Gisborne WWTP Effluent Reuse - Stocktake | 3262731-276280256-2828 | 2 May 2022 | 14 

 

Figure 3-7: Water consents within the study area 

Table 3-3 below shows a summary of the total water use for the past two seasons of the water consents 

within the study area. There is a slight decrease in water consumption from the 2019/20 season to the 

2020/21. The current water use is between 15 - 17% of the total annual water allocated for these consents, 

indicating that only a minor fraction of the consented water is being used. 

Table 3-3: Actual water use and consented water take allocation summary  

Item Annual Volume (m3/year) 

Water Consumption 2019-2020 477,745 

Water Consumption 2020-2021 418,735 

Annual Consented Limit 2,776,022 

It is noticeable that whilst the consented annual water take is a similar order of magnitude to the modelled 

annual water take presented in Table 3-2, the actual water consumption as reported by the consent holders 

is a factor of 6 lower. 

  

Attachment 22-108.1

Wastewater Management Committee 26 May 2022 33 of 64



 

 

 

Gisborne WWTP Effluent Reuse - Stocktake | 3262731-276280256-2828 | 2 May 2022 | 15 

4 WWTP Effluent Characterisation 

4.1 WWTP Flows 

The WWTP domestic flows follows an annual daily flow profile as shown in the figures below.  Industrial 

wastewater flows are separated and bypass the biological and tertiary treatment processes.  As such they 

are excluded from this analysis. Figure 4-1 shows the long term daily flow profile, whereas Figure 4-2 

presents the average daily flow by month for the period 2011 to 2018. 

 

 

Figure 4-1: Long term flow profile – Domestic wastewater 

 

Figure 4-2: Treated domestic wastewater average daily flow (m³/d) by month 

The average daily flows drop to approximately 11,000m3/d in January and peak at approximately 19,000m3/d 

through August to September. 

Table 4-1: Average daily flow treated at WWTP (m³/d) by month 

Month Average Daily Volume (m3/d) Average Monthly Volume (m3/month) 

Jan 11,036 45,982 

Feb 10,994 50,261 

March 12,215 50,605 

April 15,570 58,389 

Attachment 22-108.1

Wastewater Management Committee 26 May 2022 34 of 64



 

 

 

Gisborne WWTP Effluent Reuse - Stocktake | 3262731-276280256-2828 | 2 May 2022 | 16 

Month Average Daily Volume (m3/d) Average Monthly Volume (m3/month) 

May 14,217 63,977 

June 14,673 45,853 

July 18,253 82,140 

Aug 18,944 78,482 

Sept 18,931 73,020 

Oct 13,154 59,194 

Nov 12,853 53,554 

Dec 11,362 52,265 

Annual 14,486 622,893 (m3/year) 

The analysis indicates that there is more treated domestic wastewater discharged annually from the 

WWTP and potentially available for reuse than the actual annual consented water takes recorded in 

the study region.  The quality of the wastewater relative to the specific crop will become the 

determining factor on the feasibility of replacing irrigation water with treated wastewater. 

4.2 WWTP Expected Effluent Quality Following Stage 2 Upgrade 

The plant is designed to meet the requirements of the resource consent for discharge to the marine 

environment.  The consent places discharge limits on Total Suspended Solids (TSS), Total Oil and Grease 

(TOG) and Enterococci.   

The upgraded WWTP will consist of inlet screening followed by biological treatment in the trickling filters, 

clarification to remove suspended solids, tertiary filtration using disc filters to polish the effluent suitable for 

UV disinfection.  The expected effluent quality following tertiary filtration and disinfection is summarised in 

the Table 4-2.   

Table 4-2: High level performance requirements of the liquid stream treatment processes (Ref: Beca Preliminary Design  

Process Unit Outlet/Effluent 

 Median 95th %ile 99th %ile  

Tertiary filtration TSS (mg/l) <10 <15 50 

UV disinfection 1000cfu/100ml at 95th %ile  

It is noted that the Victorian standards for reuse water additionally define quality requirements in terms of 

BOD, Turbidity, Bacterial (E.coli) and Pathogen load.   

● BOD  

The Stage 2 upgrade is not designed to improve the BOD performance of the existing plant.  Removal of 

the sludge and TSS in the effluent will improve the BOD concentration, however the degree of 

improvement will be confirmed following commissioning. 

● Turbidity  

Turbidity and TSS are closely correlated. The disc filters will reduce the TSS of the effluent to a level 

suitable for disinfection. 

● Bacterial Loads - E.coli 

The UV disinfection plant has been specified based on achieving a 3 log reduction of Enterococci. 

Enterococci is typically used as the microbial indicator organism for discharges to marine environments.  

E.coli is typically used for freshwater or land discharges. The WWTP does not currently have an E.coli 

bacterial limit and as such does not specifically collect data for E.coli. For the purpose of this assessment, 

Enterococci will be considered as a proxy for E.coli. It is recommended that following commissioning of 

Attachment 22-108.1

Wastewater Management Committee 26 May 2022 35 of 64



 

 

 

Gisborne WWTP Effluent Reuse - Stocktake | 3262731-276280256-2828 | 2 May 2022 | 17 

the WWTP upgrade E.coli performance data is collected as this will be required for any future AUD 

assessment. 

● Pathogens 

The WWTP is not specifically designed for pathogen reduction. Typically higher UV doses, chlorination or 

additional barriers such as membranes are required in order to reduce viral concentrations.   

Nutrient removal (Nitrogen and Phosphorus) is not required by the Victorian standards and hence are not 

discussed further.   

Attachment 22-108.1

Wastewater Management Committee 26 May 2022 36 of 64



 

 

 

Gisborne WWTP Effluent Reuse - Stocktake | 3262731-276280256-2828 | 2 May 2022 | 18 

5 Effluent Quality Requirements 

5.1 Background 

With the introduction of the RMA in 1991, there has been an increase of consideration towards land-based 

discharges for treated effluent from WWTP, as an alternative to the typical discharges to freshwater and 

marine environments such as the current discharge method at the Gisborne WWTP. In New Zealand, these 

discharges are constrained through resource consents to ensure there are no adverse effects to the 

receiving environments. However, there are no standards or guidelines to govern these discharges if they 

are to be irrigated to crops for human consumption. 

In the absence of any New Zealand standards or guidelines, the Victorian Guidelines for Water Recycling 

(Victorian guidelines for water recycling, 2021) (Australian) are used in this study to provide guidance on the 

requirements to discharge wastewater to crops. These standards have been recently released so they 

represent recent thinking and a proactive approach in reducing the risk of harm from the re-use of recycled 

water. The standards are in line with the new Victorian Environmental Protection Act, which moves from a 

compliance stance to a proactive prevention stance. The Victorian standards follow a risk based approach by 

putting in place controls that are proportionate to the risk posed by pollution and waste, and they address the 

requirements to understand and minimise the risk of harm to human health and the environment from 

pollution and waste. The standards present technical information on risks of recycled water for irrigation use, 

and references other standards such as ANZECC & ARMCANZ (2000), the Australian National Guidelines 

for Water Recycling (2006), the State Environment Protection Policy and the previous Environment 

Protection Authority publication 168, which is specific for the disposal of wastewater to land via irrigation. 

5.2 Effluent Classes 

The Victorian guidelines for water recycling define 4 classes of treated effluent which can be irrigated to 

crops and/or land. These classes have been adopted based on the quality and pathogen reduction 

requirements that must be met prior to final irrigation. These requirements have been summarised in Table 

5-1 below. 

Table 5-1: Effluent classification based on quality requirements 

Class A B C D 

Water Quality 
Objectives 

Turbidity < 2 - - - 

E.coli (E. coli org/100ml) < 10 < 100 < 1,000 < 10,000 

BOD (mg/L) < 10 < 20 < 20 <20 

SS (mg/L) < 5 < 30 < 30 < 30 

pH 6-9 6-9 6-9 6-9 

Chlorine (mg/L Cl2) < 1 - - - 

Pathogen log 
Reduction Objectives 

Helminth 6 5 5 4 

Protozoa 7 6 6 5 

Virus 6 5 5 3.5 

Pathogen Quality 
Objectives 

Helminth (per L) < 1 
   

Protozoa (per 50 L) < 1 
   

Virus (per 50 L) < 1 
   

It is expected that the Gisborne treated domestic wastewater most closely aligns with Class C water, with the 

exception of the Pathogen reduction level. 

 

Attachment 22-108.1

Wastewater Management Committee 26 May 2022 37 of 64



 

 

 

Gisborne WWTP Effluent Reuse - Stocktake | 3262731-276280256-2828 | 2 May 2022 | 19 

5.3 Existing Crops and Quality Requirements 

The 2020/21 summer crop survey in the Gisborne region identified 25 different crop types available for 

potential irrigation, covering a potential area greater than 3300 ha for the reuse of recycled wastewater. Each 

crop having different requirements of effluent treatment to meet the standards for further use and sale. The 

crops from the survey and their required level of effluent treatment were classified in accordance with the 

Victorian guidelines, and the results are summarised in Table 5-2 & Table 5-3. 

Most of the crops in the Gisborne region may accept different effluent classes based on the irrigation method 

used. When using methods such as furrows, drips and subsurface irrigation, the potential contact of 

wastewater with produce is significantly reduced, lowering the risk of harm to human health. These irrigation 

methods have been highlighted in Table 5-2 and Table 5-3 below. 

Table 5-2: Gisborne's crops and required effluent classes for irrigation 

Crop Acceptable Effluent 
Classes (refer notes) 

Irrigation Methods  

Apples, Pears, Kiwifruit, Persimmon, 

Stonefruit, Tamarillo and Olives 

Ai Unrestricted  

(A , B , C)ii Flood, furrow, drip, subsurface  

Avocados, Citrus, Feijoa, Melons, 

Squash 

Ai  Unrestricted  

(A , B , C)i, ii Flood, furrow, drip, subsurface  

Cauliflower/Broccoli, Courgettes, 

Maize/Sweetcorn and Tomatoes 

  

- if cooked/processed (A , B , C)i Unrestricted  

- if raw Ai Unrestricted  

Clover 
  

- if for honey/flowers (A , B , C , D)iii Unrestricted  

- if for animal feed Same as for baleage 

(refer Table 5-3) 

Flowers (A , B , C , D)iii Unrestricted  

Grapes 
  

- Raw Ai Unrestricted  

(A , B , C)ii Flood, furrow, drip, subsurface  

- Wine (A , B , C)i Unrestricted  

Lettuce/Cabbage Ai Unrestricted  

Pine Nursery (A , B , C , D)I, iii Unrestricted  

Notes 

i. Produce should not be wet from water when harvested 

ii. Dropped product not to be harvested 

iii. Restricted access to public 

 

 

 

Attachment 22-108.1

Wastewater Management Committee 26 May 2022 38 of 64



 

 